3091 / 3093 PORTABLE

HOLE CUTTER SYSTEM

WHEELER

REX

\"/
Wheeler Rex ® Ashtabula, Ohio USA

www.wheelerrex.com ® wheeler@wheelerrex.com
010313



‘uonearpaw

Jo s3nip ‘[oyode JOo IdUIN[FUI IY) ISPUn I[IYm s[00} 3jerado jou o °
‘suonjesado

doys Astou £33 jo sporsad Suof 0 pasodxa ji uoyII0Ig B Jeap °
‘payieWl OS puUB SIOOPINO ISN JOJ I[QeINS SPIOD UOISUIIXD

A[uo 9sn ‘SIOOPINO Pasn SI [00) UBYA °SPJOD UOISUAIXY Is() IoopinQ °
‘ut 3uid3nyd usym 3jo SI YOIIMS ins o YIIMS

uo 15uy Yim (00} us-pad3nyd A1res 1uoq ‘Sundels [BIUIPINY PIOAY
013 ‘SI2)IND ‘SAIP SB YOns SI1105sII0B

SuiSueys usym ‘SUIDIAIGS 210J3q <3SN UT JOU UIYM S|OO], JIIUU0ISK] °
a81eyo ou je way) Ajddns jm am 2 £10)0%) 3Y) JOBIUOD ‘S123YS UOH
-ONIISUI PUE OUBUIIUIBWL JUALIND JABY J,UOP NOA J| "UONEBWIOUI SIY)
2 sdueudyuiew 1adoisd saey isnw siojessdo juswrdinby ‘sousossasde
SuiSueyo pue Sunesuqn| Ioj sUONONNSUT MO[{0] -ouewI0yIdd 1sajes

pue 153q Ioj ues[d pue dieys sjoo) daay “Aradoayd sjoo] urejurepy

‘sawn e je aouejeq pue 3Junooy iadord dosy ‘yoearraQ juoq -
‘[00) s1esado o3 spuey yloq s3213 31 pue puey inok Juisn uey) Jages
s3] ‘feonoeid usym yiom pioy 0) 3sia 1o sdure[d asn) °YIOAL AINIAG
's98pa dieys pue ‘[0 ‘yeay woly p1od doay '3joeIdedas woly 193UY0ISIp
01 1N Yuek 10 prod Aq 001 Au1ed I9ASN  ‘pIo) 3snqy jueQ

*sasse[o) £)a)eg asn *
'sioopino Surjiom
USYM PIPUIWWOIII I8 JBIMI00] pue sdA0|T soqqny 'sited Surrow ur

1ySnes 103 03 A1pamal 10 Suryiopd asoof oN ‘preddy Jadoxg Jeapy -
‘foo) Linp-AAeay e jo

qof ayj op 03 JuawIydLIIE 10 [00) [[BWS B 3210] J U0 °Joo[ 3y3ry 3s( -
"PausIsap st I yorym

10} 9181 3y) Je qof J9Jes pue I2)12q € Op [[Im )] °joo], 3da0] Juo( °
‘uaIp

-[1Iy2 jo yoeas jo no 2aoe[d dn-payso| Jo ‘YS1y ‘Ai1p ur sjoo], ApJ 203§ °
‘VIAV MYOM WOFA TONVLSIA

FAVS V LdAN 49 A'TNOHS SYOLISIA TIV ‘Aemy uaapjiy) doay -
: 1dnaisyul yney
punosd e Aq pa1dar0ad st yorym 1naard e ojur padsn(d sr 31 sins ayew

‘uoneoo] 19m Jo dwep ® ur [00) DIOJ[? UB ISR SN nok JJ -
‘utes 0) sjoo) 1amod asodxa juoq ‘| j[om ease yiom dody ‘suoiiedo|
19m Jo dwep ur s[oo} Jamod asn U0 ‘JUAWUOIJAUY SNoJIZue( PIOAY
‘SJuBpIOIE

91IAUI S3YJU3q PpuUB SBAIE PpIJaNn]) ‘ued]) Bary ylog daay -

'uo 31 Suruing 310J3q 100 WOJJ SIYIUAIM pue s£3) Supsnlpy aoway °

‘19pio Suryiom ui pue e[ Ui spaeng dady ‘|

~$STO00L TIV ¥04

SONINIVM NOILVYEdO TOOL TVIINAD

ONINIVMA

1E0% # wiog

'9Je)S 0) 2)el1s WOl A1eA YOIYm SIySuI
I2y3jo 2aey osfe Aew nok pue ‘sjydur [eSo] orjroads nok saald
Kjueirem siy], -Ajdde jou Aew uoIsN[OX9 JO UOTIBIIWI| 9A0QE
9y} os ‘safewep [enjuanbasuod 10 [BIUAPIOUI JO UOTIBIIWI] IO
UoISN[OX? 9Y] MO[[€ JOU Op $IIBIS "Y'S'[) QwoS ‘safewep [en
-uanbasuoo pue [ejuaprour Suipnjour ‘310s Aue jo afewrep 10]
9[QRI] 10U SI X3Y-II[IYA "XY-I9[I3YA\ WIOIJ J[Ge[IeAr Apaural
QAIST[IX3 2y} st 1ieda1 10 Juswrade[dar yong “uoneyodsuen predeid
BIA NOA 0] pawinjal pue a81eyd ou 3Ie ‘uvonido ino je pased
-a1 10 paredar aq [[Ia S1onpold pajuBIIBA, "X9Y-IO[2AYM JO
Jreyeq uo fjueirem Aue 9A13 0) pazuoyjne st uosiad 19yjo Io
‘19eap Juade ‘224o[dwa oN JOFYHH OV H.L NO NOIL
~dI[IISHA HHL ANOAHY ANHLXH HOITHM SHILNVIIVM
ON T4V HYHHL "SHI'TddV “TVIO0 O ‘NHLLIYM ‘ALNVYI
NAVM 4FHLO ON Auelrem Siy) AQ paisAod Jou dIe Ied)
pUB JBOM [RULIOU IO ‘9SNQE ‘dSNSIW O} anp saIn[ie} ‘A[SnoIa
-q0 ‘uopnezuoyne otxd Suiareoal noylim £10308) Y} O}
pauin}aiaq 0] a1 5]00] ON "YHLNHD HDIAYHS A4ZIYOHL

-NV XAY-JITIIHM Aue J0 xoy¥-13[23y |y 0} predard pasoar|
-9p 2q 1snuw 1onpoid 9jojdurod sy ‘Ajueirem siy) jo aSejueApe

aye) o], “diysuewjIom IO [BLISJBW UI $199Jap IsureSe sanues
-IBM XY-I9[9aY A\ “AjuelIem XOY-I9[ooyAN o) 1dws-aid Aew
sjonpoad 1no ur pasn sjusuodwod JO SISINORJNUR WOI] SINURLIBA
*(s1010W 511399]2 Sutpnjour) KJueiIep| Jeax 91y, poyWIT € 9ARY
yoym souryoew 3urpeary) adid jo uondooxs yum ‘Ajueirep
QWO PANWIT B Yiim 5190p0id $31 $19400 XHY-¥ATHHHM

ALNVIIVM HNILHAT'T

ILINIT X4 dHTHAHM
N

X3

_EREE )




ATTACHING THE DRILL

The 3091 Portable Hole Cutter Assembly does not come with a drill. The following
instructions show how to attach the drill to the gear rack assembly. This assembly is
designed to be used with a DeWalt Model# DW130V drill.

Threaded hole where lower block will be
attached.

Place lower block on drill with counter-
bored hole facing up.

Use 1/2-13 Hex Screw #277046 and
Mounting Plug #701172.



ATTACHING THE DRILL. covmmue

Assemble Hex Screw and Mounting Plug
in drill body. Do not tighten.

Place drill on it’s side.

B
2N |
- ————T01171 Mounting Tab

277060 Screw

| Install 1/2-13 Flat Head Cap Screw
#277060 into slotted hole of Mounting
Tab #701171. Do not tighten.



ATTACHING THE DRILL. covmmue

275137 Screw (2)

Install (2) 1/4-20 Socket Head Cap Screw
#275133 into the Mounting Tab. Tighten
all three screws. Repeat this for the
second Mounting Tab on the opposite
side of the lower block.

Tighten Hex Head Cap Screw.

Key
Lower Block

Key Slot

Align Key #701190 installed on Plate
- #701063 to Key Slot Lower on Block
#700996.




6

ATTACHING THE DRILL. covmmue

276888 (4) Screws

Install (4) of the 1/4-20 Flat Head Cap
Screw #276888 into plate. Tighten all (4)
screws using an Allen Key.




USING THE 3091 / 3093 PORTABLE HOLE CUTTER

Handle

Turn Handle counterclockwise to lower
chain screw threads.

~ Place frame on pipe.

Make sure the machined “V” in the
bottom of the frame is centered on the

pipe.



USING THE 3091 / 3093 PORTABLE HOLE CUTTER

Pull the chain upward and place into the
Chain Hook Block #700993. (see below)

Once chain is hooked into the block,
turn Handle #606742 in the clockwise
direction to tighten frame to pipe.

A bubble level is mounted on top of the
frame for your convenience.




9

ASSEMBLING THE DRILL TO THE FRAME

Pull Retractable Spring Plunger #276899
out and turn 90 degrees. This allows the
feed handle to turn freely.

Place Plate #701063 (with drill
attached) into the slot of frame. Turn
Retractable Spring Plunger Knob
#276899, 90 degrees to lock feed
handle.

Once the drill has been placed into the
frame, hold the feed handle and pull the
Retractable Spring Plunger Knob #276899
90 degrees to unlock feed handle before

and after drilling.




10

3091/ 3093
Hole Cutter

WHEE

REXO




11

Item Part No Description Qty
1 700975 FRAME (MACHINED) 1
2 700710 CHAIN SCREW 1
3 700708 CRANK NUT 1
4 700985 CHAIN TENSION BLOCK 1
5 700986 SPACER (FOR 3090) 2
6 701010 SHAFT 1
7 701012 SPUR GEAR 1
8 700996 LOWER BLOCK 1
9 701013 SPACER 1
10 701016 CROSS BAR 1
11 701098 FRONT GUARD 1
12 700993 CHAIN HOOK 1
13 701171 MOUNTING TAB 2
14 701172 MOUNTING PLUG 1
15 701063 PLATE 1
16 701113 RACK, MACHINED 1
17 606751 BEARING 1
18 606742 HANDLE 1
19 276834 HANDLE END 2
20 277046 1/2-13 x 1 1/4" HEX HEAD CAP SCREW 1
21 277060 1/2-13 x 1" FHCS 2
22 275648 KEYWAY 1
23 276888 1/4-20 x 1/2" FLAT HEAD CAP SCREW 3
24 275862 3/16" DIAx 1 1/2" ROLL PIN 1
25 2065 CHAIN CONNECTING LINK 1
26 276900 CHAIN 1
27 275133 1/4-20 x 7/8" SOCKET HEAD CAP SCREW 4
28 275040 1/4-20 x 3/4" FLAT HEAD CAP SCREW 4
29 277063 BUBBLE LEVEL 1
30 275402 #8-32 x 1/2" SHCS 2
31 277064 O-RING 2
32 276833 5/16-18 x 3/8" DIA. x 3" SHOULDER SCREW 3
33 275105 1/4" SPLIT LOCK WASHER 2
34 275021 1/4-20 x 5/8" SOCKET HEAD CAP SCREW 2
35 2024 3/8-16 HEX NUT 1
36 276899 RETRACTABLE SPRING PLUNGER 1
37 700595 NAME PLATE 1
38 276203 METAL TAK 4
39 275649 5/16-18 x 3/8" CUP POINT SET SCREW 3
40 701114 CARRYING CASE ***NOT SHOWN*** 1




12

WHEELER

Wheeler Rex = 3744 Jefferson Road = Ashtabula, Ohio 44005

Tel: 800-321-7950 or 440-998-2788 = Fax: 440-992-2925
wheeler@wheelerrex.com = www.wheelerrex.com



